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SPORTON LAB. FCC RF TeSt Report Rep()rt No. : FG4N0543K

Software Version: 23.06.1602

FR1 N78(Ant.2)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-4.0dB

NR Band SCS BandWidth Arfen Freq(MHz) Modulation RE  povertbmy EIRP(EBm) EIRP(W)
78 30 20 647334 371001  DFT-s-OFDMQPSK  25@12  25.74 2174 0.1493
78 30 20 647334 371001  DFT-s-OFDMQPSK  1@1 25.88 2188 0.1542
78 30 20 647334 371001  DFT-s-OFDMQPSK  1@49  26.04 2204 0.1600
78 30 20 647334 371001 DFT-sOFDM 16 QAM 25@12  24.71 2071 01178
78 30 20 647334 371001 DFT-sOFDM 16 QAM  1@1 24.99 2099 0.1256
78 30 20 647334 371001 DFT-SOFDM16QAM 1@49 2512 2112 01294
78 30 20 650000 3750  DFT-s-OFDMQPSK  25@12  26.03 2203 0.1596
78 30 20 650000 3750  DFT-s-OFDMQPSK  1@1 26.19 2219 0.1656
78 30 20 650000 3750  DFT-s-OFDMQPSK  1@49 2632 2232 01706
78 30 20 650000 3750  DFT-s-OFDM 16 QAM 25@12  24.96 2096 01247
78 30 20 650000 3750  DFT-s-OFDM 16 QAM  1@1 25.25 2125 01334
78 30 20 650000 3750  DFT-s-OFDM 16 QAM  1@49 2532 2132 01355
78 30 20 652666 378999  DFT-s-OFDMQPSK  25@12 2582 2182 0.1521
78 30 20 652666 378999  DFT-s-OFDMQPSK  1@1 26.12 2212 0.1629
78 30 20 652666 378999  DFT-s-OFDMQPSK  1@49 2598 2198  0.1578
78 30 20 652666 378099 DFT-5OFDM16QAM 25@12  24.74 2074 0.1186
78 30 20 652666 378999 DFT-sOFDM16QAM  1@1 25.16 2116  0.1306
78 30 20 652666 378099 DFT-5OFDM16QAM 1@49  24.98 2098 0.1253
78 30 30 647668 371502  DFT-s-OFDMQPSK  36@18  25.85 2185 01531
78 30 30 647668 371502  DFT-s-OFDMQPSK  1@1 25.76 2176 0.1500
78 30 30 647668 371502  DFT-s-OFDMQPSK  1@76  25.87 2187 01538
78 30 30 647668 371502 DFT-sOFDM 16 QAM 36@18 2438 208 01202
78 30 30 647668 371502 DFT-s-OFDM 16 QAM  1@1 24.83 2083 01211
78 30 30 647668 371502 DFT-sOFDM 16 QAM  1@76  24.87 2087 01222
78 30 30 650000 3750  DFT-s-OFDMQPSK  36@18  26.03 2203 0.1596
78 30 30 650000 3750  DFT-s-OFDMQPSK  1@1 25.99 2199  0.1581
78 30 30 650000 3750  DFT-s-OFDMQPSK  1@76  26.07 2207 0.1611
78 30 30 650000 3750  DFT-5OFDM 16 QAM 36@18  24.96 2096  0.1247
78 30 30 650000 3750  DFT-SOFDM 16 QAM  1@1 25.02 2102 0.1265
78 30 30 650000 3750  DFT->OFDM16QAM 1@76 2512 2112 0.1294
78 30 30 652332 378498  DFT-s-OFDMQPSK  36@18 2538 218 0.1514
78 30 30 652332 378498  DFT--OFDMQPSK  1@1 26.01 2201 01589
78 30 30 652332 378498  DFT-s-OFDMQPSK  1@76 2538 218 0.1514
78 30 30 652332 378498 DFT-sOFDM 16 QAM 36@18 2475 2075 01189
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SPORTON LAB. FCC RF TeSt Report Rep()rt No. : FG4N0543K

NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB P%?Ar,‘edr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 30 652332 378498 DFT-SOFDM16QAM  1@1 25.03 2103 0.1268
78 30 30 652332 378498 DFT-SOFDM16QAM 1@76  24.84 2084 01213
78 30 40 648000 3720  DFT-s-OFDMQPSK  50@25 2585 2185  0.1531
78 30 40 648000 3720  DFT-OFDMQPSK  1@1 25.96 2196  0.1570
78 30 40 648000 3720  DFT-sOFDM QPSK  1@104 26 22 0.1585
78 30 40 648000 3720  DFT-SOFDM 16 QAM 50@25 24 208 01202
78 30 40 648000 3720  DFT-SOFDM16QAM  1@1 25.01 2101 0.1262
78 30 40 648000 3720  DFT->OFDM16QAM 1@104 2502 2102 0.1265
78 30 40 650000 3750  DFT-s-OFDMQPSK  50@25  26.02 2202 01502
78 30 40 650000 3750  DFT-s-OFDMQPSK  1@1 26.14 2214 0.1637
78 30 40 650000 3750  DFT-s-OFDMQPSK  1@104  26.21 2221 0.1663
78 30 40 650000 3750  DFT-sOFDM 16 QAM 50@25  24.96 2096  0.1247
78 30 40 650000 3750  DFT-SOFDM 16 QAM  1@1 2523 2123 01327
78 30 40 650000 3750  DFT-SOFDM16QAM 1@104 2525 2125  0.1334
78 30 40 652000 3780  DFT-s-OFDMQPSK  50@25  25.91 2191 01552
78 30 40 652000 3780  DFT-s-OFDMQPSK  1@1 26.34 2234 01714
78 30 40 652000 3780  DFT-s-OFDMQPSK  1@104  25.99 2199 01581
78 30 40 652000 3780  DFT-s-OFDM 16 QAM 50@25  24.83 2083 01211
78 30 40 652000 3780  DFT-s-OFDM 16 QAM  1@1 25.36 2136 01368
78 30 40 652000 3780  DFT-s-OFDM 16 QAM 1@104  25.01 2101 0.1262
78 30 50 648334 372501  DFT-s-OFDMQPSK  64@32 2593 2193 0.1560
78 30 50 648334 372501  DFT-s-OFDMQPSK  1@1 25.91 2191 0.1552
78 30 50 648334 372501  DFT-s-OFDMQPSK  1@131  26.11 2211 0.1626
78 30 50 648334 372501 DFT-5OFDM 16 QAM 64@32  24.87 2087 01222
78 30 50 648334 372501 DFT-sOFDM16QAM  1@1 24.97 2097 0.1250
78 30 50 648334 372501 DFT->OFDM16QAM 1@131 2514 2114 0.1300
78 30 50 650000 3750  DFT-s-OFDMQPSK  64@32  26.05 2205  0.1603
78 30 50 650000 3750  DFT-s-OFDMQPSK  1@1 26.18 2218 01652
78 30 50 650000 3750  DFT-s-OFDMQPSK  1@131 26.2 22 0.1660
78 30 50 650000 3750  DFT-s-OFDM 16 QAM  64@32  24.98 2098 01253
78 30 50 650000 3750  DFT-s-OFDM 16 QAM  1@1 2531 2131 01352
78 30 50 650000 3750  DFT-s-OFDM 16 QAM 1@131 2518 2118 01312
78 30 50 651666 377499  DFT-s-OFDMQPSK  64@32 2592 2192 0.1556
78 30 50 651666 377499  DFT-s-OFDMQPSK  1@1 26.16 2216  0.1644
78 30 50 651666 377499  DFT-s-OFDMQPSK  1@131 2581 2181 0.1517
78 30 50 651666 377499 DFT-5OFDM 16 QAM 64@32  24.85 2085  0.1216
78 30 50 651666 377499 DFT-SOFDM16QAM  1@1 25.19 2119 01315
78 30 50 651666 377499 DFT-SOFDM16QAM 1@131  24.83 2083 0.1211
78 30 60 648668 373002  DFT-s-OFDMQPSK  B81@40 2596 2196 01570
78 30 60 648668 373002  DFT-s-OFDMQPSK  1@1 25.77 2177 0.1503
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SPORTON LAB. FCC RF TeSt Report Rep()rt No. : FG4N0543K

NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB P%?Ar,‘edr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 60 648668 373002  DFT-s-OFDMQPSK  1@160  26.21 2221 0.1663
78 30 60 648668 373002 DFT-sOFDM 16 QAM 81@40  24.89 2089 0.1227
78 30 60 648668 373002 DFT-5OFDM16QAM  1@1 24.86 2086  0.1219
78 30 60 648668 373002 DFT-5OFDM16QAM 1@160 2519 2119 01315
78 30 60 650000 3750  DFT-s-OFDMQPSK  81@40  26.09 2200  0.1618
78 30 60 650000 3750  DFT-s-OFDMQPSK  1@1 26.05 2205  0.1603
78 30 60 650000 3750  DFT-s-OFDMQPSK  1@160  26.16 2216  0.1644
78 30 60 650000 3750  DFT-5OFDM 16 QAM 81@40  24.99 2099 0.1256
78 30 60 650000 3750  DFT-sOFDM 16 QAM  1@1 25.14 2114 0.1300
78 30 60 650000 3750  DFT-sOFDM 16 QAM 1@160  25.19 2119 01315
78 30 60 651332 376098  DFT-s-OFDMQPSK  81@40 2598 2198  0.1578
78 30 60 651332 376098  DFT-s-OFDMQPSK  1@1 26.09 2200  0.1618
78 30 60 651332 376098  DFT-s-OFDMQPSK  1@160 2588 2188 0.1542
78 30 60 651332 376098 DFT-sOFDM16QAM 81@40  24.91 2091 0.1233
78 30 60 651332 3769.98 DFT-s-OFDM 16 QAM  1@1 25.16 2116 0.1306
78 30 60 651332 376098 DFT-s-OFDM 16 QAM 1@160  24.91 2091 01233
78 30 70 649000 3735  DFT-s-OFDMQPSK  90@45 26 22 0.1585
78 30 70 649000 3735  DFT-s-OFDMQPSK  1@1 25.92 2192 0.1556
78 30 70 649000 3735  DFT-s-OFDMQPSK  1@187  26.11 2211 0.1626
78 30 70 649000 3735  DFT-s-OFDM 16 QAM  90@45  24.91 2091 01233
78 30 70 649000 3735  DFT-sOFDM16QAM  1@1 25.02 2102 0.1265
78 30 70 649000 3735  DFT-s-OFDM 16 QAM 1@187 251 211 01288
78 30 70 650000 3750  DFT-s-OFDMQPSK  90@45  26.08 2208  0.1614
78 30 70 650000 3750  DFT-s-OFDMQPSK  1@1 26.17 2217 0.1648
78 30 70 650000 3750  DFT-s-OFDMQPSK  1@187 259 219 01549
78 30 70 650000 3750  DFT-5OFDM 16 QAM 90@45  25.01 2101 0.1262
78 30 70 650000 3750  DFT-s-OFDM 16 QAM  1@1 25.24 2124 0.1330
78 30 70 650000 3750  DFT-s-OFDM 16 QAM 1@187  24.9 209 01230
78 30 70 651000 3765  DFT-s-OFDMQPSK  90@45  26.1 21 01622
78 30 70 651000 3765  DFT-s-OFDMQPSK  1@1 26.18 2218 01652
78 30 70 651000 3765  DFT-s-OFDMQPSK  1@187 2579 2179 0.1510
78 30 70 651000 3765  DFT-s-OFDM 16 QAM  90@45  24.99 2099 01256
78 30 70 651000 3765  DFT-sOFDM16QAM  1@1 25.23 2123 01327
78 30 70 651000 3765  DFT-5OFDM 16 QAM 1@187  24.86 2086  0.1219
78 30 80 649334 374001  DFT-s-OFDM QPSK  108@54  25.96 21.96  0.1570
78 30 80 649334 374001  DFT-s-OFDMQPSK  1@1 25.86 2186  0.1535
78 30 80 649334 374001  DFT-s-OFDMQPSK  1@215 2587 2187 0.1538
78 30 80 649334 374001 DFT-5OFDM 16 QAM 108@54  24.93 2093 0.1239
78 30 80 649334 374001 DFT-s-OFDM 16 QAM  1@1 24.98 2098 01253
78 30 80 649334 374001 DFT-sOFDM 16 QAM 1@215  24.96 2096 01247

Sporton International Inc. (Kunshan) Page Number 1 A2-3 of 5

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA



SPORTON LAB. FCC RF TeSt Report Rep()rt No. : FG4N0543K

NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB P%?Ar,‘edr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 80 650000 3750  DFT-s-OFDM QPSK  108@54  26.06 2206  0.1607
78 30 80 650000 3750  DFT-s-OFDMQPSK  1@1 26.05 2205 0.1603
78 30 80 650000 3750  DFT-s-OFDMQPSK  1@215 2588 2188 0.1542
78 30 80 650000 3750  DFT-s-OFDM 16 QAM 108@54 25 21 0.1259
78 30 80 650000 3750  DFT-sOFDM16QAM  1@1 251 211 01288
78 30 80 650000 3750  DFT->OFDM 16 QAM 1@215  24.88 2088  0.1225
78 30 80 650666 3750.99  DFT-s-OFDM QPSK  108@54  26.01 2201 0.1589
78 30 80 650666 375099  DFT-s-OFDMQPSK  1@1 26.06 2206  0.1607
78 30 80 650666 375099  DFT-s-OFDMQPSK  1@215  25.78 2178 0.1507
78 30 80 650666 3750.99 DFT-s-OFDM 16 QAM 108@54  24.96 2096 0.1247
78 30 80 650666 375099 DFT-sOFDM 16 QAM  1@1 25.14 2114 0.1300
78 30 80 650666 375099 DFT-sOFDM 16 QAM 1@215  24.82 2082 0.1208
78 30 90 649668 374502  DFT-s-OFDMQPSK  120@60  25.94 2194  0.1563
78 30 90 649668 374502  DFT-s-OFDMQPSK  1@1 25.93 2193 0.1560
78 30 90 649668 374502  DFT-s-OFDMQPSK  1@243 2586 2186  0.1535
78 30 90 649668 374502 DFT-s-OFDM 16 QAM 120@60  24.91 2091 01233
78 30 90 649668 374502 DFT-s-OFDM 16 QAM  1@1 25.03 2103 01268
78 30 90 649668 374502 DFT-s-OFDM 16 QAM  1@243  24.88 2088 01225
78 30 90 650000 3750  DFT-s-OFDMQPSK 120@60 2596 2196 0.1570
78 30 90 650000 3750  DFT-s-OFDMQPSK  1@1 25.93 2193 0.1560
78 30 90 650000 3750  DFT-s-OFDMQPSK  1@243 2585 2185  0.1531
78 30 90 650000 3750  DFT-sOFDM 16 QAM 120@60  24.92 2092 0.1236
78 30 90 650000 3750  DFT-sOFDM 16 QAM  1@1 25 21 0.1259
78 30 90 650000 3750  DFT-5OFDM 16 QAM 1@243  24.83 2083 0.1211
78 30 90 650332 375498  DFT-s-OFDMQPSK  120@60  25.89 2189 0.1545
78 30 90 650332 375498  DFT-s-OFDMQPSK  1@1 26.06 2206  0.1607
78 30 90 650332 375498  DFT-s-OFDMQPSK  1@243 2578 2178 01507
78 30 90 650332 375498 DFT-s-OFDM 16 QAM 120@60  24.84 2084 01213
78 30 90 650332 375498 DFT-s-OFDM 16 QAM  1@1 2512 2112 0.1294
78 30 90 650332 375498 DFT-s-OFDM 16 QAM 1@243  24.78 2078 0.1197
78 30 100 650000 3750  DFT-s-OFDM PI2 BPSK 135@67  26.38 2238 01730
78 30 100 650000 3750  DFT-s-OFDM PI2 BPSK 1@1 26.31 2231 0.1702
78 30 100 650000 3750 DFT-sOFDMPI2BPSK 1@271 2639 2239 0.1734
78 30 100 650000 3750  DFT-sOFDM QPSK  135@67 2631 2231 0.1702
78 30 100 650000 3750  DFT-sOFDMQPSK  1@1 26.36 2236 0.1722
78 30 100 650000 3750  DFT-5OFDMQPSK  1@271 2638 2238 0.1730
78 30 100 650000 3750  DFT-s-OFDM 16 QAM 135@67  25.3 213 01349
78 30 100 650000 3750  DFT-s-OFDM16QAM  1@1 25,54 2154 0.1426
78 30 100 650000 3750  DFT-sOFDM 16 QAM 1@271 2558 2158 01439
78 30 100 650000 3750  DFT-s-OFDM 64 QAM 135@67  23.83 1983 0.0962
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SPORTON LAB. FCC RF TeSt Report Rep()rt No. : FG4N0543K

NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB P%?Ar,‘edr‘(‘géerg) EIRP(dBm) EIRP(W)

78 30 100 650000 3750  DFT-s-OFDM64QAM  1@1 24.05 2005 0.1012

78 30 100 650000 3750  DFT-s-OFDM64QAM 1@271  24.02 2002 0.1005

78 30 100 650000 3750  DFT-s-OFDM 256 QAM 135@67  22.32 1832 0.0679

78 30 100 650000 3750  DFT-s-OFDM 256 QAM  1@1 2232 1832 0.0679

78 30 100 650000 3750  DFT-s-OFDM 256 QAM 1@271 2213 1813 0.0650

78 30 100 650000 3750 CP-OFDM QPSK  137@68  24.6 206 01148

78 30 100 650000 3750 CP-OFDM QPSK 1@1 24.84 2084 01213

78 30 100 650000 3750 CP-OFDM QPSK  1@271 2482 2082 0.1208
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somonas. FCC RF Test Report

Report No. : FG4N0543K

Software Version: 23.06.1602

FR1 N77 MIMO-ANT(2+5)

Transmitter Conducted Output Power and EIRP, (Gt - L¢)=-4.0dB

BT: d SCS | BandWidth | Arfcn | Freq(MHz) Modulation RB F‘:\or‘:n-lr:r :on1-:r P%?:;l(lgt;r:) (Egan'::) E(:Z;:
(dBm) | (dBm)
77 30 20 647334 3710.01 CP-OFDM QPSK 25@12 | 21.63 | 22.04 24.85 20.85 | 0.1216
77 30 20 647334 3710.01 CP-OFDM QPSK 1@1 21.64 | 22.07 24.87 20.87 | 0.1222
77 30 20 647334 3710.01 CP-OFDM QPSK 1@49 21.65 | 22.09 24.89 20.89 | 0.1227
77 30 20 647334 3710.01 CP-OFDM 16 QAM 25@12 21.2 21.58 24.40 204 | 0.1096
77 30 20 647334 3710.01 CP-OFDM 16 QAM 1@1 20.97 | 21.86 24.45 20.45 | 0.1109
77 30 20 647334 3710.01 CP-OFDM 16 QAM 1@49 21 21.89 24.48 20.48 | 0.1117
77 30 20 656000 3840 CP-OFDM QPSK 25@12 | 21.79 | 21.96 24.89 20.89 | 0.1227
77 30 20 656000 3840 CP-OFDM QPSK 1@1 21.73 | 21.99 24.87 20.87 | 0.1222
77 30 20 656000 3840 CP-OFDM QPSK 1@49 21.77 | 21.94 24.87 20.87 | 0.1222
77 30 20 656000 3840 CP-OFDM 16 QAM 25@12 | 21.35 | 21.51 24 .44 20.44 | 0.1107
77 30 20 656000 3840 CP-OFDM 16 QAM 1@1 21.18 | 21.86 24.54 20.54 | 0.1132
77 30 20 656000 3840 CP-OFDM 16 QAM 1@49 2112 | 21.85 24.51 20.51 | 0.1125
77 30 20 664666 3969.99 CP-OFDM QPSK 25@12 | 22.26 | 22.39 25.34 21.34 | 0.1361
77 30 20 664666 3969.99 CP-OFDM QPSK 1@1 22.37 | 22.21 25.30 21.3 | 0.1349
77 30 20 664666 3969.99 CP-OFDM QPSK 1@49 22.3 22.39 25.36 21.36 | 0.1368
77 30 20 664666 3969.99 CP-OFDM 16 QAM 25@12 21.8 21.83 24.83 20.83 | 0.1211
77 30 20 664666 3969.99 CP-OFDM 16 QAM 1@1 21.98 | 22.13 25.07 21.07 | 0.1279
77 30 20 664666 3969.99 CP-OFDM 16 QAM 1@49 21.96 | 22.09 25.04 21.04 | 0.1271
77 30 30 647668 3715.02 CP-OFDM QPSK 39@19 21.7 22.14 24.94 20.94 | 0.1242
77 30 30 647668 3715.02 CP-OFDM QPSK 1@1 21.67 | 2212 24.91 20.91 | 0.1233
77 30 30 647668 3715.02 CP-OFDM QPSK 1@76 21.78 221 24.95 20.95 | 0.1245
77 30 30 647668 3715.02 CP-OFDM 16 QAM 39@19 | 21.18 | 21.65 24.43 20.43 | 0.1104
77 30 30 647668 3715.02 CP-OFDM 16 QAM 1@1 21.22 | 21.86 24.56 20.56 | 0.1138
77 30 30 647668 3715.02 CP-OFDM 16 QAM 1@76 214 21.89 24.66 20.66 | 0.1164
77 30 30 656000 3840 CP-OFDM QPSK 39@19 | 21.78 | 21.93 24.87 20.87 | 0.1222
77 30 30 656000 3840 CP-OFDM QPSK 1@1 21.88 | 21.95 24.93 20.93 | 0.1239
77 30 30 656000 3840 CP-OFDM QPSK 1@76 21.86 | 21.98 24.93 20.93 | 0.1239
77 30 30 656000 3840 CP-OFDM 16 QAM 39@19 | 21.24 | 21.52 24.39 20.39 | 0.1094
77 30 30 656000 3840 CP-OFDM 16 QAM 1@1 21.16 | 22.03 24.63 20.63 | 0.1156
77 30 30 656000 3840 CP-OFDM 16 QAM 1@76 21.42 | 21.86 24.66 20.66 | 0.1164
77 30 30 664332 3964.98 CP-OFDM QPSK 39@19 | 22.22 | 22.21 25.23 21.23 | 0.1327
77 30 30 664332 3964.98 CP-OFDM QPSK 1@1 22.53 | 22.32 25.44 21.44 | 0.1393
77 30 30 664332 3964.98 CP-OFDM QPSK 1@76 22.32 | 22.43 25.39 21.39 | 0.1377
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77 30 30 664332 3964.98 CP-OFDM 16 QAM 39@19 | 21.74 21.8 24.78 20.78 | 0.1197
77 30 30 664332 3964.98 CP-OFDM 16 QAM 1@1 2212 | 22.21 25.18 21.18 | 0.1312
77 30 30 664332 3964.98 CP-OFDM 16 QAM 1@76 21.79 | 22.11 24.96 20.96 | 0.1247
77 30 40 648000 3720 CP-OFDM QPSK 53@26 | 21.71 22.11 24.92 20.92 | 0.1236
77 30 40 648000 3720 CP-OFDM QPSK 1@1 21.81 22.28 25.06 21.06 | 0.1276
77 30 40 648000 3720 CP-OFDM QPSK 1@104 | 21.86 | 22.19 25.04 21.04 | 0.1271
77 30 40 648000 3720 CP-OFDM 16 QAM 53@26 | 21.23 | 21.63 24 .44 20.44 | 0.1107
77 30 40 648000 3720 CP-OFDM 16 QAM 1@1 21.24 | 22.11 24.71 20.71 | 0.1178
77 30 40 648000 3720 CP-OFDM 16 QAM 1@104 | 21.41 21.98 24.71 20.71 | 0.1178
77 30 40 656000 3840 CP-OFDM QPSK 53@26 | 21.74 | 21.98 24.87 20.87 | 0.1222
77 30 40 656000 3840 CP-OFDM QPSK 1@1 21.99 | 22.09 25.05 21.05 | 0.1274
77 30 40 656000 3840 CP-OFDM QPSK 1@104 | 21.85 22 24.94 20.94 | 0.1242
77 30 40 656000 3840 CP-OFDM 16 QAM 53@26 | 21.27 | 21.58 24 .44 20.44 | 0.1107
77 30 40 656000 3840 CP-OFDM 16 QAM 1@1 21.8 22.07 24.95 20.95 | 0.1245
77 30 40 656000 3840 CP-OFDM 16 QAM 1@104 214 21.88 24.66 20.66 | 0.1164
77 30 40 664000 3960 CP-OFDM QPSK 53@26 | 22.34 22.3 25.33 21.33 | 0.1358
77 30 40 664000 3960 CP-OFDM QPSK 1@1 223 224 25.36 21.36 | 0.1368
77 30 40 664000 3960 CP-OFDM QPSK 1@104 | 22.48 | 22.52 25.51 21.51 | 0.1416
77 30 40 664000 3960 CP-OFDM 16 QAM 53@26 | 21.86 | 21.86 24.87 20.87 | 0.1222
77 30 40 664000 3960 CP-OFDM 16 QAM 1@1 22.21 22.25 25.24 21.24 | 0.1330
77 30 40 664000 3960 CP-OFDM 16 QAM 1@104 | 21.93 223 25.13 21.13 | 0.1297
77 30 50 648334 3725.01 CP-OFDM QPSK 67@33 | 21.55 | 22.04 24.81 20.81 | 0.1205
77 30 50 648334 3725.01 CP-OFDM QPSK 1@1 21.56 | 22.08 24.84 20.84 | 0.1213
77 30 50 648334 3725.01 CP-OFDM QPSK 1@131 21.63 | 21.92 24.79 20.79 | 0.1199
77 30 50 648334 3725.01 CP-OFDM 16 QAM 67@33 | 21.11 21.62 24.38 20.38 | 0.1091
77 30 50 648334 3725.01 CP-OFDM 16 QAM 1@1 21.15 | 21.89 24.55 20.55 | 0.1135
77 30 50 648334 3725.01 CP-OFDM 16 QAM 1@131 20.86 | 21.74 24.33 20.33 | 0.1079
77 30 50 656000 3840 CP-OFDM QPSK 67@33 | 21.65 | 21.83 24.75 20.75 | 0.1189
77 30 50 656000 3840 CP-OFDM QPSK 1@1 21.76 | 21.87 24.83 20.83 | 0.1211
77 30 50 656000 3840 CP-OFDM QPSK 1@131 21.77 | 21.79 24.79 20.79 | 0.1199
77 30 50 656000 3840 CP-OFDM 16 QAM 67@33 | 21.19 | 21.57 24.39 20.39 | 0.1094
77 30 50 656000 3840 CP-OFDM 16 QAM 1@1 21.34 | 21.76 24 .57 20.57 | 0.1140
77 30 50 656000 3840 CP-OFDM 16 QAM 1@131 211 21.69 24 .42 20.42 | 0.1102
77 30 50 663666 3954.99 CP-OFDM QPSK 67@33 | 22.19 221 25.16 21.16 | 0.1306
77 30 50 663666 3954.99 CP-OFDM QPSK 1@1 22.34 | 2219 25.28 21.28 | 0.1343
77 30 50 663666 3954.99 CP-OFDM QPSK 1@131 22.29 | 22.26 25.29 21.29 | 0.1346
77 30 50 663666 3954.99 CP-OFDM 16 QAM 67@33 | 21.75 21.7 24.74 20.74 | 0.1186
77 30 50 663666 3954.99 CP-OFDM 16 QAM 1@1 22.03 | 21.97 25.01 21.01 | 0.1262
77 30 50 663666 3954.99 CP-OFDM 16 QAM 1@131 21.74 | 22.06 24.91 20.91 | 0.1233
77 30 60 648668 3730.02 CP-OFDM QPSK 81@40 | 21.59 22 24.81 20.81 | 0.1205
77 30 60 648668 3730.02 CP-OFDM QPSK 1@1 21.61 22.06 24.85 20.85 | 0.1216
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77 30 60 648668 3730.02 CP-OFDM QPSK 1@160 | 21.64 | 22.03 24.85 20.85 | 0.1216
77 30 60 648668 3730.02 CP-OFDM 16 QAM 81@40 | 21.09 | 21.48 24.30 20.3 | 0.1072
77 30 60 648668 3730.02 CP-OFDM 16 QAM 1@1 21.07 21.9 24 .52 20.52 | 0.1127
77 30 60 648668 3730.02 CP-OFDM 16 QAM 1@160 | 21.32 | 21.82 24.59 20.59 | 0.1146
77 30 60 656000 3840 CP-OFDM QPSK 81@40 | 21.68 | 21.83 24.77 20.77 | 0.1194
77 30 60 656000 3840 CP-OFDM QPSK 1@1 21.75 | 21.87 24.82 20.82 | 0.1208
77 30 60 656000 3840 CP-OFDM QPSK 1@160 | 21.77 | 21.77 24.78 20.78 | 0.1197
77 30 60 656000 3840 CP-OFDM 16 QAM 81@40 | 21.15 | 21.44 24.31 20.31 | 0.1074
77 30 60 656000 3840 CP-OFDM 16 QAM 1@1 21.19 | 21.77 24.50 20.5 | 0.1122
77 30 60 656000 3840 CP-OFDM 16 QAM 1@160 | 21.29 | 21.65 24.48 20.48 | 0.1117
77 30 60 663332 3949.98 CP-OFDM QPSK 81@40 | 22.26 | 22.22 25.25 21.25 | 0.1334
77 30 60 663332 3949.98 CP-OFDM QPSK 1@1 2218 | 22.21 25.21 21.21 | 0.1321
77 30 60 663332 3949.98 CP-OFDM QPSK 1@160 | 22.27 | 22.22 25.26 21.26 | 0.1337
77 30 60 663332 3949.98 CP-OFDM 16 QAM 81@40 | 21.77 | 21.74 24.77 20.77 | 0.1194
77 30 60 663332 3949.98 CP-OFDM 16 QAM 1@1 21.48 | 22.15 24.84 20.84 | 0.1213
77 30 60 663332 3949.98 CP-OFDM 16 QAM 1@160 | 21.75 | 22.05 24.91 20.91 | 0.1233
77 30 70 649000 3735 CP-OFDM QPSK 95@47 | 21.73 | 22.01 24.88 20.88 | 0.1225
77 30 70 649000 3735 CP-OFDM QPSK 1@1 21.58 | 22.06 24 .84 20.84 | 0.1213
77 30 70 649000 3735 CP-OFDM QPSK 1@187 | 21.78 | 21.99 24.90 20.9 | 0.1230
77 30 70 649000 3735 CP-OFDM 16 QAM 95@47 | 21.24 | 21.51 24.39 20.39 | 0.1094
77 30 70 649000 3735 CP-OFDM 16 QAM 1@1 21.08 21.9 24 .52 20.52 | 0.1127
77 30 70 649000 3735 CP-OFDM 16 QAM 1@187 | 21.02 | 21.79 24.43 20.43 | 0.1104
77 30 70 656000 3840 CP-OFDM QPSK 95@47 | 21.58 | 21.81 24.71 20.71 | 0.1178
77 30 70 656000 3840 CP-OFDM QPSK 1@1 21.85 | 21.84 24.86 20.86 | 0.1219
77 30 70 656000 3840 CP-OFDM QPSK 1@187 | 21.58 | 21.73 24.67 20.67 | 0.1167
77 30 70 656000 3840 CP-OFDM 16 QAM 95@47 | 21.16 | 21.39 24.29 20.29 | 0.1069
77 30 70 656000 3840 CP-OFDM 16 QAM 1@1 21.32 | 21.82 24.59 20.59 | 0.1146
77 30 70 656000 3840 CP-OFDM 16 QAM 1@187 | 20.89 | 21.64 24.29 20.29 | 0.1069
77 30 70 663000 3945 CP-OFDM QPSK 95@47 | 22.21 222 25.22 21.22 | 0.1324
77 30 70 663000 3945 CP-OFDM QPSK 1@1 222 22.15 25.19 21.19 | 0.1315
77 30 70 663000 3945 CP-OFDM QPSK 1@187 | 22.28 | 22.16 25.23 21.23 | 0.1327
77 30 70 663000 3945 CP-OFDM 16 QAM 95@47 | 21.72 | 21.79 24.77 20.77 | 0.1194
77 30 70 663000 3945 CP-OFDM 16 QAM 1@1 21.54 | 22.11 24.84 20.84 | 0.1213
77 30 70 663000 3945 CP-OFDM 16 QAM 1@187 | 21.76 221 24.94 20.94 | 0.1242
77 30 80 649334 3740.01 CP-OFDM QPSK 109@54 | 21.71 22.02 24.88 20.88 | 0.1225
77 30 80 649334 3740.01 CP-OFDM QPSK 1@1 21.64 | 21.96 24.81 20.81 | 0.1205
77 30 80 649334 3740.01 CP-OFDM QPSK 1@215 | 21.73 | 22.01 24.88 20.88 | 0.1225
77 30 80 649334 3740.01 CP-OFDM 16 QAM | 109@54 | 21.19 | 21.52 24 .37 20.37 | 0.1089
77 30 80 649334 3740.01 CP-OFDM 16 QAM 1@1 21.08 | 21.77 24.45 20.45 | 0.1109
77 30 80 649334 3740.01 CP-OFDM 16 QAM 1@215 | 21.19 | 21.81 24 .52 20.52 | 0.1127
77 30 80 656000 3840 CP-OFDM QPSK 109@54 | 21.65 | 21.83 24.75 20.75 | 0.1189
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77 30 80 656000 3840 CP-OFDM QPSK 1@1 21.85 | 21.74 24.81 20.81 | 0.1205
77 30 80 656000 3840 CP-OFDM QPSK 1@215 | 21.69 | 21.71 24.71 20.71 | 0.1178
77 30 80 656000 3840 CP-OFDM 16 QAM | 109@54 | 21.13 | 21.44 24.30 20.3 | 0.1072
77 30 80 656000 3840 CP-OFDM 16 QAM 1@1 21.41 21.78 24.61 20.61 | 0.1151
77 30 80 656000 3840 CP-OFDM 16 QAM 1@215 | 21.22 | 21.71 24.48 20.48 | 0.1117
77 30 80 662666 3939.99 CP-OFDM QPSK 109@54 | 22.18 | 22.11 25.16 21.16 | 0.1306
77 30 80 662666 3939.99 CP-OFDM QPSK 1@1 21.86 | 22.21 25.05 21.05 | 0.1274
77 30 80 662666 3939.99 CP-OFDM QPSK 1@215 222 22.07 25.15 21.15 | 0.1303
77 30 80 662666 3939.99 CP-OFDM 16 QAM | 109@54 | 21.68 | 21.72 24.71 20.71 | 0.1178
77 30 80 662666 3939.99 CP-OFDM 16 QAM 1@1 21.21 22.06 24.67 20.67 | 0.1167
77 30 80 662666 3939.99 CP-OFDM 16 QAM 1@215 | 21.73 | 22.02 24.89 20.89 | 0.1227
77 30 90 649668 3745.02 CP-OFDM QPSK 123@61 21.7 22.08 24.90 20.9 | 0.1230
77 30 90 649668 3745.02 CP-OFDM QPSK 1@1 21.57 | 22.07 24.84 20.84 | 0.1213
77 30 90 649668 3745.02 CP-OFDM QPSK 1@243 | 21.76 | 22.05 24.92 20.92 | 0.1236
77 30 90 649668 3745.02 CP-OFDM 16 QAM | 123@61 | 21.25 21.6 24 .44 20.44 | 0.1107
77 30 90 649668 3745.02 CP-OFDM 16 QAM 1@1 2112 | 21.91 24 .54 20.54 | 0.1132
77 30 90 649668 3745.02 CP-OFDM 16 QAM 1@243 | 21.29 | 21.87 24.60 20.6 | 0.1148
77 30 90 656000 3840 CP-OFDM QPSK 123@61 | 21.65 | 21.83 24.75 20.75 | 0.1189
77 30 90 656000 3840 CP-OFDM QPSK 1@1 21.81 21.77 24.80 20.8 | 0.1202
77 30 90 656000 3840 CP-OFDM QPSK 1@243 | 21.66 21.8 24.74 20.74 | 0.1186
77 30 90 656000 3840 CP-OFDM 16 QAM | 123@61 | 21.16 | 21.43 24.31 20.31 | 0.1074
77 30 90 656000 3840 CP-OFDM 16 QAM 1@1 21.33 | 21.85 24.61 20.61 | 0.1151
77 30 90 656000 3840 CP-OFDM 16 QAM 1@243 | 21.27 | 21.73 24 .52 20.52 | 0.1127
77 30 90 662332 3934.98 CP-OFDM QPSK 123@61 221 22.07 25.10 21.1 0.1288
77 30 90 662332 3934.98 CP-OFDM QPSK 1@1 21.79 | 22.09 24.95 20.95 | 0.1245
77 30 90 662332 3934.98 CP-OFDM QPSK 1@243 | 22.23 | 22.11 25.18 21.18 | 0.1312
77 30 90 662332 3934.98 CP-OFDM 16 QAM | 123@61 | 21.63 21.7 24.68 20.68 | 0.1169
77 30 90 662332 3934.98 CP-OFDM 16 QAM 1@1 21.35 | 22.04 24.72 20.72 | 0.1180
77 30 90 662332 3934.98 CP-OFDM 16 QAM 1@243 | 21.76 22 24.89 20.89 | 0.1227
77 30 100 650000 3750 CP-OFDM QPSK 137@68 | 21.99 | 21.94 24.98 20.98 | 0.1253
77 30 100 650000 3750 CP-OFDM QPSK 1@1 21.92 | 21.82 24.88 20.88 | 0.1225
77 30 100 650000 3750 CP-OFDM QPSK 1@271 2217 | 22.02 25.11 21.11 | 0.1291
77 30 100 650000 3750 CP-OFDM 16 QAM | 137@68 | 21.53 | 21.49 24 .52 20.52 | 0.1127
77 30 100 650000 3750 CP-OFDM 16 QAM 1@1 21.57 | 21.7 24.65 20.65 | 0.1161
77 30 100 650000 3750 CP-OFDM 16 QAM 1@271 21.56 | 21.86 24.72 20.72 | 0.1180
77 30 100 650000 3750 CP-OFDM 64 QAM | 137@68 | 20.02 | 20.32 23.18 19.18 | 0.0828
77 30 100 650000 3750 CP-OFDM 64 QAM 1@1 19.8 20.19 23.01 19.01 | 0.0796
77 30 100 650000 3750 CP-OFDM 64 QAM 1@271 19.9 20.37 23.15 19.15 | 0.0822
77 30 100 650000 3750 CP-OFDM 256 QAM | 137@68 | 17.06 17.28 20.18 16.18 | 0.0415
77 30 100 650000 3750 CP-OFDM 256 QAM 1@1 17.11 17.22 20.18 16.18 | 0.0415
77 30 100 650000 3750 CP-OFDM 256 QAM | 1@271 17.23 17.3 20.28 16.28 | 0.0425
Sporton International Inc. (Kunshan) Page Number 1 A3-4 of 27

TEL : +86-512-57900158
FCC ID : U4G-AELNRNA




somonas. FCC RF Test Report

Report No. : FG4N0543K

77 30 100 656000 3840 CP-OFDM QPSK 137@68 | 21.84 | 22.04 24.95 20.95 | 0.1245
77 30 100 656000 3840 CP-OFDM QPSK 1@1 22.03 | 22.02 25.04 21.04 | 0.1271
77 30 100 656000 3840 CP-OFDM QPSK 1@271 21.65 | 22.27 24.98 20.98 | 0.1253
77 30 100 656000 3840 CP-OFDM 16 QAM | 137@68 | 21.32 21.9 24.63 20.63 | 0.1156
77 30 100 656000 3840 CP-OFDM 16 QAM 1@1 215 22.13 24.84 20.84 | 0.1213
77 30 100 656000 3840 CP-OFDM 16 QAM 1@271 21.18 | 22.36 24.82 20.82 | 0.1208
77 30 100 656000 3840 CP-OFDM 64 QAM | 137@68 | 19.89 | 20.42 23.17 19.17 | 0.0826
77 30 100 656000 3840 CP-OFDM 64 QAM 1@1 19.82 | 20.46 23.16 19.16 | 0.0824
77 30 100 656000 3840 CP-OFDM 64 QAM 1@271 19.46 | 20.57 23.06 19.06 | 0.0805
77 30 100 656000 3840 CP-OFDM 256 QAM | 137@68 | 17.11 17.32 20.23 16.23 | 0.0420
77 30 100 656000 3840 CP-OFDM 256 QAM 1@1 17.27 17.46 20.38 16.38 | 0.0435
77 30 100 656000 3840 CP-OFDM 256 QAM | 1@271 16.89 17.57 20.25 16.25 | 0.0422
77 30 100 662000 3930 CP-OFDM QPSK 137@68 | 22.19 | 22.56 25.39 21.39 | 0.1377
77 30 100 662000 3930 CP-OFDM QPSK 1@1 21.92 | 22.44 25.20 212 | 0.1318
77 30 100 662000 3930 CP-OFDM QPSK 1@271 22.68 | 22.42 25.56 21.56 | 0.1432
77 30 100 662000 3930 CP-OFDM 16 QAM | 137@68 | 21.73 | 22.34 25.06 21.06 | 0.1276
77 30 100 662000 3930 CP-OFDM 16 QAM 1@1 21.43 | 22.58 25.05 21.05 | 0.1274
77 30 100 662000 3930 CP-OFDM 16 QAM 1@271 21.85 | 22.46 25.18 21.18 | 0.1312
77 30 100 662000 3930 CP-OFDM 64 QAM | 137@68 | 20.17 | 20.87 23.54 19.54 | 0.0899
77 30 100 662000 3930 CP-OFDM 64 QAM 1@1 19.82 | 20.84 23.37 19.37 | 0.0865
77 30 100 662000 3930 CP-OFDM 64 QAM 1@271 20.13 | 20.79 23.48 19.48 | 0.0887
77 30 100 662000 3930 CP-OFDM 256 QAM | 137@68 | 17.17 17.76 20.49 16.49 | 0.0446
77 30 100 662000 3930 CP-OFDM 256 QAM 1@1 17.17 17.91 20.57 16.57 | 0.0454
77 30 100 662000 3930 CP-OFDM 256 QAM | 1@271 17.44 17.75 20.61 16.61 | 0.0458
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FR1 N77 MIMO-ANT(2+5)_ANT2

Frequency Stability
NR SCS Bandwidth Freq . Deviation . .

Band  (kHz) (MHz) Arfcn (MHz) Modulation RB (Hz) Verdict Environment
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 17.2 PASS NV
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 19.3 PASS Lv
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 15.4 PASS HV
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 16.4 PASS -30°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 11.6 PASS -20°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 17.2 PASS -10°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 18.6 PASS 0°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 17.2 PASS 10°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 19 PASS 20°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 16.9 PASS 30°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 19.2 PASS 40°C
77 30 20 656000  3840.0 CP-OFDM QPSK  51@0 11.8 PASS 50°C

IMAX(Af)| = 19.3 Hz

- AR Result
Frequency Stability Frequency (MHz) Limit Line
fL — [IMAX(Af)| 3700.5546807 = 3700 MHz PASS
fH + [MAX(A)] 3979.3451193 < 3980 MHz
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 7.22 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

InpulZ 500 Aflen 308 TTig RFBuist  Ceflor Freq 3340000000 GHz

GG #F Gan Lo Counts 100100 Mpl
FreqRet. Int(S) S

v

0.00d8
info BW 25.000 MHz
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Occupied Bandwidth

B’;E 4 (iﬁf) Ba("N‘I"‘_'I"zi)‘“h Arfen (:\:nrﬁ‘;') Modulation RB &?_Ivzv) zs(gnif)w
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 18.227 19.25
77 30 20 656000 3840.0 CP-OFDM 16 QAM 51@0 18.14 19.25
77 30 20 656000 3840.0 CP-OFDM 64 QAM 51@0 18.197 19.05
77 30 20 656000 3840.0 CP-OFDM 256 QAM 51@0 18.224 19.85
77 30 30 656000 3840.0 CP-OFDM QPSK 78@0 27.781 29.25
77 30 30 656000 3840.0 CP-OFDM 16 QAM 78@0 27.786 28.92
77 30 30 656000 3840.0 CP-OFDM 64 QAM 78@0 27.787 29.21
77 30 30 656000 3840.0 CP-OFDM 256 QAM 78@0 27.935 28.79
77 30 40 656000 3840.0 CP-OFDM QPSK 106@0 37.841 39.53
77 30 40 656000 3840.0 CP-OFDM 16 QAM 106 @0 37.839 39.37
77 30 40 656000 3840.0 CP-OFDM 64 QAM 106@0 37.762 39.2
77 30 40 656000 3840.0 CP-OFDM 256 QAM 106 @0 37.792 39.34
77 30 50 656000 3840.0 CP-OFDM QPSK 133@0 47.549 49.01
77 30 50 656000 3840.0 CP-OFDM 16 QAM 133@0 47.443 49.13
77 30 50 656000 3840.0 CP-OFDM 64 QAM 133@0 47.362 49.11
77 30 50 656000 3840.0 CP-OFDM 256 QAM 133@0 47.615 49.18
77 30 60 656000 3840.0 CP-OFDM QPSK 162@0 57.835 60.1
77 30 60 656000 3840.0 CP-OFDM 16 QAM 162@0 57.824 59.88
77 30 60 656000 3840.0 CP-OFDM 64 QAM 162@0 57.916 59.85
77 30 60 656000 3840.0 CP-OFDM 256 QAM 162@0 57.58 60.11
77 30 70 656000 3840.0 CP-OFDM QPSK 189@0 67.474 69.71
77 30 70 656000 3840.0 CP-OFDM 16 QAM 189@0 67.711 70.86
77 30 70 656000 3840.0 CP-OFDM 64 QAM 189@0 67.581 69.9
77 30 70 656000 3840.0 CP-OFDM 256 QAM 189@0 67.963 69.7
77 30 80 656000 3840.0 CP-OFDM QPSK 217@0 77.565 79.95
77 30 80 656000 3840.0 CP-OFDM 16 QAM 217@0 77.331 79.9
77 30 80 656000 3840.0 CP-OFDM 64 QAM 217@0 77.553 80.11
77 30 80 656000 3840.0 CP-OFDM 256 QAM 217@0 77.481 79.98
77 30 90 656000 3840.0 CP-OFDM QPSK 245@0 87.506 90.32
77 30 90 656000 3840.0 CP-OFDM 16 QAM 245@0 87.55 90.34
77 30 90 656000 3840.0 CP-OFDM 64 QAM 245@0 87.724 90.3
77 30 90 656000 3840.0 CP-OFDM 256 QAM 245@0 87.665 90.34
77 30 100 656000 3840.0 CP-OFDM QPSK 273@0 97.417 100.4
77 30 100 656000 3840.0 CP-OFDM 16 QAM 273@0 97.609 100.5
77 30 100 656000 3840.0 CP-OFDM 64 QAM 273@0 97.543 100.5
77 30 100 656000 3840.0 CP-OFDM 256 QAM 273@0 97.339 100.9
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N77(20M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

Atien 3048 Trg/FroaRun  Cenler Freq 3 840000000 GHz InpulZ 500 Ao’ 2008, T Fiwe Rin  orler Freq 3 841000000 Gz
Galo OF AvglHold: 1001100 CorrCCatr Gale OF AvglHod: 100100
Froq Rel Int(5) HF Gain'Low  Radio Std Naoe,

#FGan'low  RadioSid None

KEYSIGHT fnput Re InpuZ:50
oiplng © oot

(Coxr
RT b oo Freq Ret.nt (5)
Ref Lvl Offset 11.90 dB

Ref Value 30.00 dBm

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 620,00 kHz' ‘Span 40 MHz|
#Res BW 200.00 kHz Sweep 127 ms (1001 pts)|

#Video BW 620.00 kHz'
Sweep 127 ms (1001 pts)
2Metics

Ocoupled Bandidth
18.140 MHz Toal Power 267d8m
% of OBW Power

Transmit Freq Erfor
x0B Bandwidh xd8

274d8m

99.00%
26008

Occupied Bandwidth
18.227 MHz Total Power
Transiit Freq Error 19,688 kHz % of OBW Power
XUB Bandwidih MHz xd8
, 2024

q (3’ . ? D53124M!

9| Deco4, 2024

A ? S

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 AWon'30d8  Trg FioeRun  Cenler Freq 340000000 GHz
G Gale OF AvgiHold 1001100

KEYSIGHT ool &
/ #IF Gain: Low Radio Std: Nonie

Inpu(Z 5007 Aflan 3048 [T FreeRin  Center Freq 340000000 Gz
wCOo Gala OF AgHO 100100 R T ope COWNGOC  ConClor
FreqRet It (5) #F Gan low  RadoSid Nove Mon Ao FregRet It (5)
e Ref Lyl Offset 11.90 dB
Rof Value 30.00 dBm

ScalelDiv 10.0d8

KEYSIGHT fnout ! RE
Couplog DC
G g
R RefLvi Offset 11.90 d8
ScalelDiv 10.0 d8 Ref Value 30.00 dBm

#Video BW 620.00 kHz"
Sweep 127 ms (1001 pts)|

Jcenter 3.84000 GHz #Video BW 620.00 khz' Span 40 MHz
#Res BW 200.00 Ktz Sweep 127 ms (1001 pts)
262d8m Total Power
99.00% Transit Freq Error % of OBW Power
260008 XdB Bandwidth Xd8

Ocapled Bandwidth

18.197 MHz Total Power
Transmit Freq Eor 8983 KHz 9% of OBW Power
XdB Bandwidh 19,05 MHz xd8

Dec 04,2024

el | ? 53301 AM

Dec 04, 2024

RlEl i dkem
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s, FCC RF Test Report

Report No. : FG4N0543K

N77(30M)_CP-

KEYSIGHT fnput Re InpuZ 500 Alier 308 TTrig Fred R
% oot Gale, Of
0

o G
R b g FreqRef. It (S} AF Gan Low
RefLvI Offset .90 dB
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

Occupied Bandwidth
21.781 MHz

Transiit Freq Ertor 6168 kHz

XUB Bandwidih 2025MHz

Dec 04, 2024
a9l ?

OFDM_QPSK_Outer_Full_Mid_CH

el Freq 3340000000 GFz
AvglHold: 1001100
Radio Sid None

Sweep 1.00 ms (1001 pts)

Total Power 277d8m

% of OBW Power 99.00%
X8 26008

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT input RF InpulZ 500 Aflen 3008 Trg!Fiee Rin
- Couplog DC t Gale OF
Algn

e
Ao FreqRef. it (S) #F Gan Low

1Graph
Scale/Div 10.0 dB

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 910.00 kHz'
#Res BW 300.00 kHz

Ocapled Bandwidth
27,767 MHz

Transmit Freq Eor 5300 kHz

XdB Bandvidih 21 MHz

Dec 04, 2024
536:35AM

acl?

Cerlr Freq 3 340000000 Gz
vgHold: 100/100
Radio Sid None

Span 60 MHz
Sweep 1.00 ms (1001 pts)

Total Power 275d8m

% of OBW Power 99.00%
X8 26,0008

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afon 3048

InpulZ 500
CorrCCar

Froq Rel Int(5)

Center 3,84000 GHz

#Res BW 300.00 kHz

2Metncs

Ocoupled Bandvidth
27.786 MHz
26987 Kz

2892 MH:

Transmit Freq Erfor
x0B Bandwidh

Nl ? E e

Conler Freq 3 340000000 GHz
[Hold 100/100
Rado Std Nooe.

T Erve R
Gale OF

HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 60 MHz|
Sweep 1.00 ms (1001 pts)|

#Video BW 910,00 kHz"

Toal Power

% of OBW Power
Xxd8

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT inout RF InpulZ 500 AR 3048
> Colping G

e Colping DG orr CCoit
ugr Ao FroqRet. it (5)

1Graph

Scale/Div 10.0 B

5461 kHz
2879 MHz

Transrit Freq Ertor
X0B Bandwidh

Dec 04,2024
5:36:36 AM

aed?

g FreoRun  Celer Freq 3640000000 GHz
Gale OF AvgiHold 1001100
#F Gain'Low  Radio Std None:

Ref Lvl Offset 11.90 dB
Ref Value 30.00 d8m

#Video BW 910.00 kHz"
Sweep 1,00 ms (1001 pts)|

Total Power 237d8m

% of OBW Power
xd8

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA
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s, FCC RF Test Report

Report No. : FG4N0543K

N77(40M)_CP-

KEYSIGHT input R InpuZ 50
0 ‘CCort
Align: Auto

0 con
SN Freq Ref.nt (5)

Occupied Bandwidth
37.841 MHz

Transiit Freq Error

XUB Bandwidih

Dec 04, 2024
a9 ¢l 0?5

At 30 8

i) i R
Galo OF

4F Gan Low

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

9632 kHz

OFDM_QPSK_Outer_Full_Mid_CH

el Freq 3340000000 GFz
AvglHold: 1001100
Radio Sid None

Sweep 1.00 ms (1001 pts)

Total Power 275d8m

% of OBW Power 99.00%
X8 26008

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT fnput RF InputZ50 ()
T o ’;':;:‘:hn oo Corr CCont

Ao FreqRef. int ()

1Graph
Scale/Div 10.0 dB

Afien 3008 g Fréa Rin
Gale OF

e
#F Gan Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

s ——

byt

#Res BW 430.00 kHz

Ocoipied Bandwidih
37.762MHz

Transiil Freq Error

XdB Bandwidh

Dec 04, 2024
539:17AM

acl?

#Video BW 1.3000 MHz"

5716 kHz
39.20 MHz

Cerlr Freq 3 340000000 Gz
vgHold: 100/100
Radio Sid None

27.0d8m

99.00%
260008

Total Power
% of OBW Power
X8

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afon 3048

InpulZ 500
CorrCCar

Froq Rel Int(5)

Center 3,84000 GHz

#Res BW 430.00 kHz

2Metncs

Ocoupled Bandviidth

37.839 MHz
24497 Kz
39.37 MH:

Transmit Freq Erfor
x0B Bandwidh

Dec 4,2
D C Ml ? e E

Conler Freq 3 340000000 GHz
[Hold 100/100
Rado Std Nooe.

T Erve R
Gale OF

HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 80 MHz|
Sweep 1.00 ms (1001 pts)|

#Video BW 1.3000 MHZ"

Toal Power

% of OBW Power
Xxd8

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput R Inpu(Z 500 Aflen 308
> &

RT Colping DO 7 CCon
ign: Auto FroqRel. Int(5)

1.Graph.

ScalelDiv 10.0d8

PRa——

37.792 MHz

Transrit Freq Erfor
X0B Bandwidh

Dec 04,2024
540:18AM

aed?

Center Freq 3 B40000000 GHz.
AvgiHold 1001100
Radio Std None:

T Frve Rin
Gale OF
41F Gain: Low

Ref Lvl Offset 11.90 dB
Ref Value 30.00 d8m

#Video BW 1.3000 MHZ" ‘Span 80 MHz|
Sweep 1,00 ms (1001 pts)|

Total Power
% of OBW Power
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : U4G-AELNRNA
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N77(50M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

Atien 3048 Trg/FroaRun  Cenler Freq 3 840000000 GHz InpulZ 500 Ao’ 2008, T Fiwe Rin  orler Freq 3 841000000 Gz
Galo OF AvglHold: 1001100 CorrCCatr Gale OF AvglHod: 100100
Froq Rel Int(5) HF Gain'Low  Radio Std Naoe,

#FGan'low  RadioSid None

KEYSIGHT fnput Re InpuZ:50
ouplng O oot

Couping © care
RT b oo Freq Ret.nt (5)
Ref Lvl Offset 11.90 dB

Ref Value 30.00 dBm

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 1.6000 MHZ"
Sweep 1,00 ms (1001 pts)|

Span 100 MHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts)
2Metics

Toal Power

% of OBW Power

Transmit Freq Erfor 7
x0B Bandwidh 13M xd8

Ocoupled Bandvidth
47.443

27.0d8m

99.00%
26008

Occupied Bandwidth
47.549 MHz Total Power
% of OBW Power

Transmit Freq Efror 5.326 kHz
‘XdB Bandwidih 49.01 MHz X8
) | Dec 19,2024

R iy dk i

9| Dec o4, 2024

9l ? TN

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 AWon'30d8  Trg FioeRun  Cenler Freq 340000000 GHz
G Gale OF AvgiHold 1001100

KEYSIGHT iout RF U7 5007 Al 3008 g Frea R (et Fieq 3 BAOO00GR0 GHE KEYSIGHT nout RE
. Cowlog0C  CorCCan Gl O AglHod 1001100 R T ope COWNGOC  ConClor
Mg Ado FreaRel It () #F Gan low  RadoSid Nove Mon Ao FregRet It (5) #F Ganlow  RedoSid Nose
Uiz Ref Lyl Offset 11.90 dB
Rof Value 30.00 dBm

R RefLvi Offset 11.90 d8
Ref Value 30.00 dBm Scale/Div 10,0 6B

Scale/Div 10.0 dB

#Video BW 1.6000 MHz" Span 100 MHz
Sweep 1,00 ms (1001 pts)|

#Video BW 1.6000 MHz"

#Res BW 510.00 kHz

Total Power
18.487 kHz % of OBW Power
49,18 MHz xd8

2%3d8m
Transrit Freq Erfor

99.00%
XdB Bandwidth

Ocaipled Bandwidth
47X Total Power
9% of OBW Power
Xd8 260048

Transmit Freq Erfor
XdB Bandwidih
Dec 04, 2024

el | ? 6:09:29AM

Dec 04, 2024

RIlE v dk 5
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s, FCC RF Test Report

Report No. : FG4N0543K

N77(60M)_CP-

KEYSIGHT fnput Re InpuZ 500 Alier 308 TTrig Fred R
% oot Gale, Of
0

o G
R b g FreqRef. It (S} AF Gan Low

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

P Y

#Video BW 2.0000 MHz"

Occupied Bandwidth
57.836 MHz

4001 kHz

60.10 MHz

Transiit Freq Error
XUB Bandwidih

Des 04,
acA ? B0

OFDM_QPSK_Outer_Full_Mid_CH

el Freq 3340000000 GFz
AvglHold: 1001100
Radio Sid None

Sweep 1.00 ms (1001 pts)

Total Power 265d8m

% of OBW Power 99.00%
X8 26008

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input RF Input 7’5007 Afien 30 dB Trig/ Fre Run
. COUlog OC CarrCCort Gale OFF
A

e
FreqRef. int () #F Gan Low

1Graph
Scale/Div 10.0 dB

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 2.0000 MHz"
#Res BW 620.00 kHz

Ocapled Bandwidth
57916 MHz

28,830 kHz

59,85 MHz

Transmit Freq Erfor
XdB Bandwidih

Dec 04, 2024
6:12:54 AM

acl?

Cerlr Freq 3 340000000 Gz
vgHold: 100/100
Radio Sid None

Span 120 MHz
Sweep 1.00 ms (1001 pts)

Total Power 262d8m

% of OBW Power 99.00%
X8 26,0008

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InpulZ 500
CorrCCar

Froq Rel Int(5)

iRl

Center 3,84000 GHz

#Res BW 620.00 kHz

2Metncs

Ocoupled Bandvidth
57.824 MHz

Transmit Freq Erfor
x0B Bandwidh

Gl ks

Aton 3098, T Free R
Gale OF

HF Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 2.0000 MHz"

67477 Kz
59,88 MH:

Conler Freq 3 340000000 GHz
[Hold 100/100
Rado Std Nooe.

Span 120 MHz
Sweep 1.00 ms (1001 pts)|

Toal Power 267d8m
% of OBW Power
Xxd8

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT fnput &% InpulZ 5001
5. Coiping (ol

e Colping DG orr CCoit
ugr Ao FroqRet. it (5)

1Graph

Scale/Div 10.0 B

57.580 MHz

Transrit Freq Erfor
X0B Bandwidh

Dec 04,2024
6:13:45AM

aed?

tion 3008, T Free Rin
Gale OF

41F Gain: Low

Ref Lvl Offset 11.90 dB
Ref Value 30.00 d8m

#Video BW 2.0000 MHz"

Center Freq 3 B40000000 GHz.
AvgiHold 1001100
Radio Std None:

O YRS N

Span 120 MHz
Sweep 1,00 ms (1001 pts)|

Total Power
% of OBW Power
xd8

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA
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SPORTON LAB. FCC RF Test Report Report NO_ M FG4N0543K

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 Ao’ 2008, T Fiwe Rin  orler Freq 3 841000000 Gz
CorrCCar Gale OF

CCar [Hold 100/100
Froq Rel Int(5) HF Gain'Low  Radio Std Naoe,

KEYSIGHT fnput Re InpuZ'500 Al 308 Trg/FregRin  Cerlar Fieq 3840000000 Gz
R e O CorrCCon Gale, Of AvglHold 1001100

Algre Auto FreqRefInt(5) #FGan Low  Radio Sid None
Ref Lvi Offset 11.90 dB RefLvl Offset 11.90 6B
Ref Value 30.00 dBm Ref Value 30.00 dBm

A A Al P

P

an 140 MHz]

Center 3.84000 GHz #Video BW 2.4000 MHZ"
Sweep 1,00 ms (1001 pts)|

#Video BW 2.4000 MHz"
#Res BW 750.00 kHz

Sweep 1.00 ms (1001 pts)
2Metics

Ocoupled Bandviidth
67.711 MHz Toal Power 267d8m

Transmit Freq Error % of OBW Power
XdB Bandwidih Xxd8

Occupied Bandwidth
67.474 MHz Total Power 26.6d8m
% of OBW Power 92.00%

Transmit Freq Efror 3513 kHz
26008

‘XdB Bandwidih 69.71 MHz X8

Dec 04, 2024
9 l? T

Dec 04, 2024
a2 T ¢

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT Input RF. InputZ 500 Atien: 30 dB Trig Free Run  Cenler Freq 3840000000 GHz KEYSIGHT lInput RE InputZ 500 Atten 3048 Trig Free Run  Cenler Freq: 3840000000 GHz
. Coupleg DG (ConCoon Gale OF AvglHod: 100/100 R T op. COUNGOC  ConCOor Gale Of AvglHod 100100
Algn Freq Ref. nt (5] HFGan Low  Radio Sid None ugr Ao FroqRet. it (5) #FGain'Low Radio Std Nore

R RefLvi Offset 11.90 d8 16aph Ref Lyl Offset 11.90 dB
Scale/Div 100 0B Ref Value 30.00 dBm Scale/Div 10,0 6B Ref Value 30,00 d8m

e T s s

PRRIT Ty
il e oo bt g

#Video BW 2.4000 MHz" Span 140 MHz X #Video BW 24000 MHZ" Span 140 MHz
#Res BW 750.00 ktiz Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pts)|

67.963 MHz Total Power 2300Bm
% of OBW Power
xd8

Ocaipled Bandwidth

67,581 MHz Total Power 259d8m
Transmit Freq Eor 5186 kHz 9% of OBW Power 99.00% Transmilt Freq Erfor iz
XdB Bandwidh 69.90 MHz xd8 260048 XdB Bandwidth 69,70 Mz

z p Dec 4, 2024
E | R ') 522480

Dec 04, 2024
RlE v dks5m

Sporton International Inc. (Kunshan) Page Number 1 A3-14 of 27
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Atien 3048 Trg/FroaRun  Cenler Freq 3 840000000 GHz
Galo OF AvglHold: 1001100
#FGan'low  RadioSid None

Conler Freq 3 340000000 GHz

InpulZ 500 Atlen' 2008, [Tig) Five Rl
CorrCCar Gale OF AvglHod: 100100
HF Gain'Low  Radio Std Naoe,

Froq Rel Int(5)

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

KEYSIGHT input R InpulZ 500
ouping 00 ContCan
RT b oo Freq Ret.nt (5)

Ref Ll Offset 11.90 dB8
Ref Value 30.00 dBm

#Video BW 27000 MHZ"
Sweep 1.00 ms (1001 pts)|

Span 160 Mz} Center 3.84000 GHz
#Res BW 820.00 kHz

#Video BW 2.7000 MHz"
Sweep 1.00 ms (1001 pts)
2Metics

Ocoupled Bandvidth

77.331 Mz Toal Power
Transmit Freq Error 46953 kHz % of OBW Power
XdB Bandwidih 79.90 MH: Xxd8

Total Power 262d8m
99.00%

65 MHz
% of OBW Power
X 26008

Ocoupied Bandwidth

Transiit Freq Error

‘XdB Bandwidih
, 2024

De
q (3’ . ? 6:28:48 AM

9| Decos, 2024

G2 S

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Wtion 3008, g FreoRun  Cenler Freq 3640000000 GHz
AvgiHold 1001100

KEYSIGHT Input RF. InputZ 500 Atien: 30 dB Trig Free Run  Cenler Freq 3840000000 GHz KEYSIGHT lInput RE InputZ 500
. Cowlog0C  CorCCan Gala OF AgHO 100100 R T ope COWNGOC  ConClor Gale Of
Algn Ak FreqRe. nt (5) #FGan Low  Rado Sid None NgnAto  FrogRelint(S) 1 Gain Low R St Nove
R RefLvi Offset 11.90 d8 16aph Ref Lyl Offset 11.90 dB
ScalelDiv 10.0 d8 Ref Value 30.00 dBm ScalelDiv 10,0 d8 Ref Value 30,00 d8m
} vty SR

Asthatiutao,

L e kit

#Video BW 2.7000 MHZ"
Sweep 1,00 ms (1001 pts)|

#Video BW 2.7000 MHz" Span 160 MHz
Sweep 1.00ms (1001 pts)

#Res BW 820.00 kHz
Total Power

Ocapled Bandwidth
775 Total Power 257dBm 77481 MHz
9% of OBW Power 99.00% Transit Freq Error 26746 kHz % of OBW Power
xd8 260048 XdB Bandwidth 79.98 MHz X8

Transmit Freq Erfor
Dec 4, 2024

XdB Bandwidiy [
1 S0 A ? 6:30:47 AM

Dec 04, 2024

RIlE lldk i
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

InpulZ 500 Ao’ 2008, T Fiwe Rin  orler Freq 3 841000000 Gz
CorrCCar Gale OF

CCar [Hold 100/100
Froq Rel Int(5) HF Gain'Low  Radio Std Naoe,
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o us. FCC RF Test Report Report No. : FG4AN0543K

N77(100M)_CP-OFDM_16
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SPORTON LAB. FCC RF Test Report Report No_ . FG4N0543K

Conducted Spurious Emissions

B:E d (iﬁf) Ba(nMdI\:Ivzi;lth Arfcn (:I:‘I?I(z‘) Modulation RB Result Verdict
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph -
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph -
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph -
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph -
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph -
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543K

N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_ Low_CH

g Type: Power (RS}
AvglHold: 1001100
i Froe Run

PNO. Fast
Gate Of

IF Gan' Low
Sq Track Of

InpulZ 5001 Altén: 3008

o¢ Caxr GCort
FreqRet. Int(S)
Mkr2 19

RefLvl Offset 18,88 dB.
Ref Level 30.00 dBm

B e

Video BW 3.0 MHz"

Stop 20.000 GHz
Sweep 34.7 ms (40001 pts)

Start 30 MHz

4Res BW 1.0 MHz

v

X Function Function Width Funcion Value
37010 Gt

5 Marker Tablo
Mode  Trace Scale

N t
| —

N

Dec 04, 2024
G ikl

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

InpulZ 500 Alien 3008 IPNO) Fasi g Type: Power (RMS)
Con Gat AvgiHolk: 100/100
g Froe Run

Carr CCorr
FreqRet. Int(S)
Mkr2 19

KEYSIGHT f"P:f:‘RF
Cotping DX
T ey

Ref Lvl Offset 18,67 dB.
Ref Level 30.00 dBm

OFDM_QPSK_Edge_1RB_Left_ Low_CH

Avg Type! Power (RMS)] ;]
[Hokd: 100/100 A

InpuZ 500 #Alen 3008 PNO!Fast
GorrCCalt Gate Of
FroqRet Int(S) Tg: Froe Run

IF Gan: Low

S Track Of
Mkr1

RefLvl Offset 18.88 dB.
Ref Level 30.00 dBm

Stop 39.800 GHz|
weep 34.7 ms (40001 pts)

Start 20.000 GHz
#Res BW 1.0 MHz

5 Marker Table

v
Fundtion Widt Funclon Valte

Mode Trace Scale

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Avg Type! Power (RMS)]
AvglHold: 100/100 A
Trig. Free Run A

Inpu(Z 500 #Aten 3008 PNO Fast
CorrCCatr

FroqRet it (5)

Ref Lyl Offset 18.67 dB. Mkr1 2
Ref Level 30.00 dBm

Scale/Div 10 dB

Stop 39.800 GHz]

Video BW 3.0 MHZ"
Sweep 34.7 ms (40001 pis)|

Stop 20,000 GHz

Video BW 3.0 MHz'

5 Marker Table. v
Mode Trace Scale Y Function Function Width
N 1 1 2048 dBm
B 46 B

N T

De
q F - ', GEI?T)EAM“

Sweep 34.7 ms (40001 pts)

) | Decos, 2024

RAGH i dkt

: A3-19 of 27

Page Number

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



FCC RF Test Report Report No. : FG4N0543K
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FCC RF Test Report Report No. : FG4N0543K
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FCC RF Test Report Report No. : FG4N0543K
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FCC RF Test Report Report No. : FG4N0543K

SPORTON LAB.
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SPORTON LAB. FCC RF Test Report Report No_ . FG4N0543K

Conducted Band Edge

B:E d (iﬁf) Ba(nN(Ii :Ivzi;ith Arfcn (:\:’[ﬁg) Modulation RB Result Verdict
77 30 20 647334 3710.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 20 647334 3710.01 CP-OFDM QPSK 51@0 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 1@50 see graph PASS
77 30 20 664666 3969.99 CP-OFDM QPSK 51@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 1@0 see graph PASS
77 30 60 648668 3730.02 CP-OFDM QPSK 162@0 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 1@161 see graph PASS
77 30 60 663332 3949.98 CP-OFDM QPSK 162@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 273@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@272 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 273@0 see graph PASS
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s, FCC RF Test Report

N77(20M)_CP-

Report No. : FG4N0543K
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s, FCC RF Test Report

N77(60M)_CP-

Report No. : FG4N0543K
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N77(100M)_CP-

KEYSIGHT input Re InpZ'500 " Aleni 308 TTrig Fred R

ouplog OC(Cort GO0 Gl AvglHold. 1001100
Algne Auto FreqRef Int(S) IFGanLow  Rado Sid None
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Ref Lvl Offset 18.80 dB.

ScalelDiv 10.0 d8 Ref Value 30.00 dBm

OFDM_QPSK_Edge_1RB_Left_Low_CH
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Software Version: 23.06.1602

FR1 N77 MIMO-ANT(2+5)_ANTS5

Frequency Stability
B:E d (iﬁf) Ba(nN(IiI\-lIvzi;ith Arfcn (:\:I:'I?I(z‘) Modulation RB De\(l|i-lazt)ion Verdict Environment
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 1.7 PASS NV
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 12.9 PASS Lv
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 12.3 PASS HV
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 13.3 PASS -30°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 18 PASS -20°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 11.3 PASS -10°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 15.2 PASS 0°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 1.7 PASS 10°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 10.7 PASS 20°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 121 PASS 30°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 11.8 PASS 40°C
77 30 20 656000  3840.0 CP-OFDM QPSK 51@0 111 PASS 50°C
IMAX(Af)| = 18 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)| 3700.6655282 > 3700 MHz PASS
fH + [MAX(AS)| 3979.1467718 <3980 MHz
Sporton International Inc. (Kunshan) Page Number 1 A4-1 of 22

TEL : +86-512-57900158
FCC ID : U4G-AELNRNA



o us. FCC RF Test Report Report No. : FG4AN0543K

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 7.24 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

InpulZ 500 Aflen 308 TTig RFBuist  Ceflor Freq 3340000000 GHz
6Con #FGan Low  Counts. 100 M1 00 Mpt
FreqRef. I (] S|

v

0.00d8
info BW 25.000 MHz

" Dec 04,2024
=. q (3 - ? 3;045AM
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Occupied Bandwidth

B’;E 4 (iﬁf) Ba("N‘I"‘_'I"z')‘“h Arfen (:\:nrﬁ‘;') Modulation RB &?_Ivzv) zs(gnif)w
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 18.243 19.38
77 30 20 656000 3840.0 CP-OFDM 16 QAM 51@0 18.181 19.22
77 30 20 656000 3840.0 CP-OFDM 64 QAM 51@0 18.248 20.31
77 30 20 656000 3840.0 CP-OFDM 256 QAM 51@0 18.165 19.43
77 30 30 656000 3840.0 CP-OFDM QPSK 78@0 27.873 29.11
77 30 30 656000 3840.0 CP-OFDM 16 QAM 78@0 27.916 29.23
77 30 30 656000 3840.0 CP-OFDM 64 QAM 78@0 27.818 29.12
77 30 30 656000 3840.0 CP-OFDM 256 QAM 78@0 27.813 30.33
77 30 40 656000 3840.0 CP-OFDM QPSK 106 @0 37.802 40.49
77 30 40 656000 3840.0 CP-OFDM 16 QAM 106 @0 37.957 39.56
77 30 40 656000 3840.0 CP-OFDM 64 QAM 106 @0 37.797 39.47
77 30 40 656000 3840.0 CP-OFDM 256 QAM 106 @0 37.915 39.51
77 30 50 656000 3840.0 CP-OFDM QPSK 133@0 47.462 49.14
77 30 50 656000 3840.0 CP-OFDM 16 QAM 133@0 47.515 49.34
77 30 50 656000 3840.0 CP-OFDM 64 QAM 133@0 47.519 49.01
77 30 50 656000 3840.0 CP-OFDM 256 QAM 133@0 47.534 49.2
77 30 60 656000 3840.0 CP-OFDM QPSK 162@0 57.755 59.81
77 30 60 656000 3840.0 CP-OFDM 16 QAM 162@0 58.03 59.87
77 30 60 656000 3840.0 CP-OFDM 64 QAM 162@0 57.907 60.01
77 30 60 656000 3840.0 CP-OFDM 256 QAM 162@0 58.036 59.7
77 30 70 656000 3840.0 CP-OFDM QPSK 189@0 67.558 69.68
77 30 70 656000 3840.0 CP-OFDM 16 QAM 189@0 67.442 69.97
77 30 70 656000 3840.0 CP-OFDM 64 QAM 189@0 67.455 69.73
77 30 70 656000 3840.0 CP-OFDM 256 QAM 189@0 67.601 69.8
77 30 80 656000 3840.0 CP-OFDM QPSK 217@0 77.635 79.95
77 30 80 656000 3840.0 CP-OFDM 16 QAM 217@0 77.464 80.18
77 30 80 656000 3840.0 CP-OFDM 64 QAM 217@0 77.609 79.94
77 30 80 656000 3840.0 CP-OFDM 256 QAM 217@0 77.377 79.93
77 30 90 656000 3840.0 CP-OFDM QPSK 245@0 87.563 90.25
77 30 90 656000 3840.0 CP-OFDM 16 QAM 245@0 87.526 90.27
77 30 90 656000 3840.0 CP-OFDM 64 QAM 245@0 87.572 90.24
77 30 90 656000 3840.0 CP-OFDM 256 QAM 245@0 87.483 90.18
77 30 100 656000 3840.0 CP-OFDM QPSK 273@0 97.418 100.5
77 30 100 656000 3840.0 CP-OFDM 16 QAM 273@0 97.517 100.5
77 30 100 656000 3840.0 CP-OFDM 64 QAM 273@0 97.407 100.4
77 30 100 656000 3840.0 CP-OFDM 256 QAM 273@0 97.402 100.6
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N77(20M)_CP-OFDM_16
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N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N77(30M)_CP-
OFDM_QPSK_Outer Full_Mid_CH
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N77(40M)_CP-OFDM_16
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